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FCC RF Test Report

Report No. : FR473104E
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Ref Level 15.00 dBm

Offset 25.87 d8

Mode Sweep
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-70 dBm

-80 dBm

CF 6.965 GHz

10001 pts

Span 200.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -7.73 dBm

Range Up

RBW

Standard: None

RBW 500.000 kHz

Frequency |

Power Abs | PowerRel |  ALimit |
-100.000 MHz -65.750 MHz | 500.000 kHz 6.88968 GHz -58.96 dém -51.23 dB 1123 dB
-65.750 MHz -43,830 MHz | 500.000 kHz 6.89932 GHz -59.25 dem -51.52 dB -11.56 dB
43,830 MHz 22,920 MHz | 500.000 kHz 6.94207 GHz -42.07 dBm -34.34 dB -14.34 dB
-22.920 MHz 21,920 MHz | 500.000 kHz 6.94209 GHz -41.96 dBm -34.23 dB -14.43 dB
21.920 MHz 22,920 MHz | 500.000 kHz 6.98791 GHz -42.68 dBm -34.94 dB -15.14 dB
22,920 MHz 43,830 MHz |~ 500.000 kHz 6.98799 GHz -40.51 dBm -32.77 dB -12.75 dB
43.830 MHz 65,750 MHz | 500.000 kHz 7.03064 GHz -60.78 dém -53.05 dB -13.11dB
65.750 MHz 100,000 MHz = 500.000 kHz 7.03296 GHz -60.70 dém -52.97 dB -12.97 dB
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Span 200.0 MHz

Spectrum Emission Mask
Peak Power -7.52 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz -64.740 MHz | 500.000 kHz 6.89720 GHz -58.76 dém 51.24 dB -11.24 dB
64,740 MHz -43,160 MHz | 500.000 kHz 6.90027 GHz -59.14 dem 51.61 dB -11.62 dB
43,160 MHz 22,580 MHz | 500.000 kHz 6.94229 GHz -40.58 dBm -33.06 dB -13.01 dB
-22.580 MHz 21,580 MHz | 500.000 kHz 6.94243 GHz -40.72 dBm -33.20 dB -13.40 dB
21.580 MHz 22,580 MHz = 500.000 kHz 6.98757 GHz -41.48 dBm -33.96dB -14.16 dB
22.580 MHz 43,160 MHz | 500.000 kHz 6.98769 GHz -39.41 dBm -31.89dB -11.84 dB
43,160 MHz 64,740 MHz = 500.000 kHz 7.02949 GHz -60.63 dém 53.11 dB -13.25dB
64,740 MHz 100,000 MHz = 500.000 kHz 7.03267 GHz -60.52 dBm -52.00 dB -13.00 dB
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11BE4AOMIMO_Ant0_7085
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Ref Level 15.00 dBm  Offset 25.80 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -7.37 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -65.460 MHz 500,000 kHz 7.0131S GHz -59.98 dBm -52.61dB -12.61dB
-65.460 MHz -43.640 MHz 500,000 kHz 7.01967 GHz -59.90 dBm -52.53dB -12.61dB
-43.640 MHz -22,820 MHz | 500,000 kHz 7.06213 GHz -40.25 dBm -32.88 dB -12.86 dB
-22,820 MHz -21.820 MHz | 500,000 kHz 7.06219 GHz -40.93 dBm -33.57 dB -13.77 dB
21.820 MHz 22,820 MHz = 500.000 kHz 7.10781 GHz -41.74 dBm -34.37 dB -14.57 dB
22.820 MHz 43,640 MHz | 500.000 kHz 7.10791 GHz -41.75 dBm -34.38 dB -14.35 dB
43,640 MHz 65,460 MHz = 500,000 kHz 7.15025 GHz -61.83 dém -54.47 dB -14.58 dB
65.460 MHz 100,000 MHz = 500.000 kHz 7.15131 GHz -61.85 dém -54.48 dB -14.48 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.38 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -65.310 MHz 500,000 kHz 7.01680 GHz -59.93 dBm -52.55 dB -12.55 dB
-65.310 MHz -43.540 MHz 500,000 kHz 7.01982 GHz -60.33 dBm -52.94 dB -13.02 dB
43,540 MHz -22,770 MHz 500,000 kHz 7.06222 GHz -40.39 dBm -33.01 dB -13.00 dB
-22,770 MHz -21.770 MHz 500,000 kHz 7.06224 GHz -40.55 dBm -33.17 dB -13.37 dB
21.770 MHz 22,770 MHz | 500.000 kHz 7.10776 GHz -41.70 dBm -34.32 dB -14.52 dB
22,770 MHz 43,540 MHz | 500.000 kHz 7.10780 GHz -41.59 dBm -34.21dB -14.20 dB
43.540 MHz 65,310 MHz = 500.000 kHz 7.15026 GHz -62.26 dgm -54.88 dB -14.91 dB
65.310 MHz 100,000 MHz = 500.000 kHz 7.15156 GHz -51.94 dgm -54.56 dB -14.56 dB
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Ref Level 14,32 dBm  Offset 24.82 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.37 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -134.070 MHz 1.000 MHz 5.85079 GHz -56.25 dBm -51.88 dB -11.88 dB
-134.070 MHz | -89.380MHz | 1,000 MHz | 5.85095 GHz -56.34 dam | 51.97dB  -11.98dB
-89.380 MHz -45.690 MHz 1.000 MHz 5.93925 GHz -42.15 dBm -37.78 dB -17.77 dB
-45.650 MHz 44,650 MHz 1.000 MHz 5.93933 GHz -42.17 dBm -37.80 dB -18.20 dB
44,690 MHz 45.690 MHz 1.000 MHz 6.03067 GHz -42.30 dBm -37.93dB -18.33 dB
45.690 MHz 89,380 MHz 1.000 MHz 6.03095 GHz -41.69 dBm -37.33dB -17.28 dB
989,380 MHz 134.070 MHz 1.000 MHz 6.11865 GHz -57.70 dém 53.34 dB -1245 dB
134,070 MHz 200.000 MHz 1.000 MHz 6.11920 GHz -57.74 dgm -53.37 dB -13.37 dB
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Ref Level 14,37 dBm  Offset 24.87 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbifait Gheck PARS
p<200
0 dBm
-10 dBm | ‘l
-20 dBf
" — oy
-30 dBf
m // I —
40 dB
" A / \ .
-50 dBm — ;
ELEER
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.78 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -131,780 MHz 1.000 MHz 5.85248 GHz -56.35 dBm -51.56 dB -11.56 dB
131,780 MHz | -87.850MHz | 1,000 MHz | 5.85360 GHz -56.24 ddm | 5146dB -11.56dB
-87.850 MHz 44,930 MHz 1.000 MHz 5.93993 GHz -40.75 dBm -35.96 dB -15.94 dB
44,930 MHz -43.930 MHz 1.000 MHz 5.94009 GHz -41.10 dBm -36.32 dB -16.72 dB
43.930 MHz 44.930 MHz 1.000 MHz 6.02991 GHz -41.16 dam -36.38 dB -16.78 dB
44.930 MHz 87.850 MHz 1.000 MHz 6.02999 GHz -40.61 dBm -35.82dB -15.81 dB
87.850 MHz 131.780 MHz 1.000 MHz 6.11668 GHz -57.78 dém -52.99 dB -13.02 dB
131.780 MHz 200.000 MHz 1.000 MHz 6.12132 GHz -57.81 dém -52.03 dB -13.03 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.33 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -134.070 MHz 1.000 MHz 6.00819 GHz -55.56 dBm 51.23dB -11.23dB
-134.070 MHz | -89.380MHz | 1,000 MHz | 6.01107 GHz -55.78 ddm | S5144dB  -11.48dB
-89.380 MHz -45.690 MHz 1.000 MHz 6.09909 GHz -42.41 dBm -38.08 dB -18.04 dB
-45.650 MHz 44,650 MHz 1.000 MHz 6.09933 GHz -42.62 dBm -38.28 dB -18.68 dB
44,690 MHz 45.690 MHz 1.000 MHz 6.19067 GHz -42.20 dBm -37.87 dB -18.27 dB
45.690 MHz 89,380 MHz 1.000 MHz 6.19083 GHz -42.37 dBm -38.03dB -18.01 dB
989,380 MHz 134.070 MHz 1.000 MHz 6.27901 GHz -56.90 dém 52.57 dB -12.50 dB
134,070 MHz 200.000 MHz 1.000 MHz 6.28753 GHz -56.93 dBm -52.60 dB -12.60 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.16 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -133.200 MHz 1.000 MHz 6.01086 GHz -57.14 dBm -51.97 dB -11.97 dB
-133.200 MHz | -88.800MHz | 1,000 MHz | 6.01194 GHz -57.39 ddm | 52.23dB | -12.27dB
-88,800 MHz 45,400 MHz 1.000 MHz 6.09942 GHz -42.71 dBm -37.55 dB -17.51dB
-45.400 MHz 44,400 MHz 1.000 MHz 6.09962 GHz -43.01 dBm -37.85 dB -18.25 dB
44,400 MHz 45.400 MHz 1.000 MHz 6.19038 GHz -42.51 dBm -37.35dB -17.75 dB
45.400 MHz 98.800 MHz 1.000 MHz 6.19050 GHz -42.30 dBm -37.13dB -17.11de
98.800 MHz 133,200 MHz 1.000 MHz 6.27810 GHz -58.16 dém -52.00 dB -13.03 dB
133.200 MHz 200.000 MHz 1.000 MHz 6.27822 GHz -57.99 dém -52.83 dB -12.83 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.36 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,350 MHz 1.000 MHz 6.25243 GHz -54.59 dBm -50.23 dB -10.23 dB
-132,350 MHz | -88.230MHz | 1,000 MHz | 6.25283 GHz -54.68 dam | 50.32dB -10.36 dB
-88.230 MHz -45.120 MHz 1.000 MHz 6.33978 GHz -38.51 dBm -34.15 dB -14.13 dB
-45.120 MHz 44,120 MHz 1.000 MHz 6.33990 GHz -38.48 dBm -34.12 dB -14.52 dB
44,120 MHz 45.120 MHz 1.000 MHz 6.43010 GHz -38.49 dBm -34.13dB -14.53 dB
45.120 MHz 988.230 MHz 1.000 MHz 6.43014 GHz -38.42 dBm -34.06 dB -14.05 dB
988.230 MHz 132,350 MHz 1.000 MHz 6.51717 GHz -56.51 dém 52.15 dB -12.20 db
132,350 MHz 200.000 MHz 1.000 MHz 6.51813 GHz -56.36 dBm -52.00 dB -12.00 dB
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Ref Level 15.00 dBm  Offset 25.51 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -5.06 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz |~ -131.210 MHz 1.000 MHz 6.25337 GHz -55.64 dBm -50.58 dB -10.58 dB
-131.210MHz | -87.470MHz | 1,000 MHz | 6.25405 GHz -55.78 dém | 50.72dB -10.79dB
-87.470 MHz 44,740 MHz 1.000 MHz 6.34024 GHz -39.34 dBm -34.27 d -14.27 dB
44,740 MHz -43.740 MHz 1.000 MHz 6.34028 GHz -39.64 dBm -34.57 dB -14.97 dB
43.740 MHz 44.740 MHz 1.000 MHz 6.42972 GHz -40.27 dBm -35.21dB -15.61 dB
44,740 MHz 87.470 MHz 1.000 MHz 6.42980 GHz -40.11 dBm -35.04 dB -15.03 dB
87.470 MHz 131.210 MHz 1.000 MHz 6.51583 GHz -56.86 dBm S51.79 dB -11.90 dB
131.210 MHz 200.000 MHz 1.000 MHz 6.51847 GHz -56.91 dBm -51.84 dB -11.84 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.25dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -132,630 MHz 1.000 MHz 6.33227 GHz -54.38 dBm -50.12 dB -10.12 dB
-132,630 MHz | -88.420MHz | 1,000 MHz | 6.33267 GHz -54.50 dam | 50.25dB -10.33dB
-88.420 MHz -45.210 MHz 1.000 MHz 6.41957 GHz -41.50 dBm -37.24dB -17.20 dB
-45.210 MHz 44,210 MHz 1.000 MHz 6.41981 GHz -41.53 dBm -37.27 dB -17.67 dB
44.210 MHz 45.210 MHz 1.000 MHz 6.51019 GHz -41.22 dBm -36.97 dB -17.37 dB
45.210 MHz 988,420 MHz 1.000 MHz 6.51023 GHz -40.55 dBm -36.30 dB -16.20 dB
88,420 MHz 132,630 MHz 1.000 MHz 6.59745 GHz -55.56 dém S51.31dB -11.35dB
132,630 MHz 200.000 MHz 1.000 MHz 6.50800 GHz -55.36 dBm -51.11 dB -11.11 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.46 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -133.200 MHz 1.000 MHz 6.32882 GHz -55.91 dBm -51.45 dB -11.45dB
-133.200 MHz | -88.800MHz | 1,000 MHz | 6.33182 GHz -55.99 dam | 51.53dB  -11.54dB
-88,800 MHz 45,400 MHz 1.000 MHz 6.41930 GHz -42.15 dBm -37.70dB -17.64 dB
-45.400 MHz 44,400 MHz 1.000 MHz 6.41962 GHz -42.15 dBm -37.60 dB -18.00 dB
44,400 MHz 45.400 MHz 1.000 MHz 6.51038 GHz -41.86 dBm -37.40 dB -17.80 dB
45.400 MHz 98.800 MHz 1.000 MHz 6.51042 GHz -41.58 dBm -37.13dB -17.12 dB
98.800 MHz 133,200 MHz 1.000 MHz 6.59818 GHz -56.93 dém -52.47 dB -12.48 db
133.200 MHz 200.000 MHz 1.000 MHz 6.60406 GHz -56.52 dBm -52.07 dB -12.07 dB
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Spectrum
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Spectrum Emission Mask
Peak Power -5.54 dBm

Standard: None
RBW 1.000 MHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -136,350 MHz 1.000 MHz 6.40827 GHz -56.39 dém -50.85 dB -10.85 dB
-136,350 MHz | -90.900MHz | 1.000 MHz | 6.40867 GHz -56.54 dem  -51.00dB  -11.01dB
-90.900 MHz 46,450 MHz 1.000 MHz 6.49845 GHz -41.72 dBm -36.18 dB -16.16 dB
46,450 MHz 45,450 MHz 1.000 MHz 6.49857 GHz -41.62 dBm -36.28 dB -16.68 dB
45.450 MHz 46.450 MHz 1.000 MHz 6.59143 GHz -41.72 dBm -36.18 dB -16.58 dB
46.450 MHz 90.900 MHz 1.000 MHz 6.59151 GHz -41.63 dBm -36.09dB -16.08 dB
90.900 MHz 136,350 MHz 1.000 MHz 6.68133 GHz -57.35 dém 51.81 dB -11.82 db
136.350 MHz 200.000 MHz 1.000 MHz 6.68141 GHz -57.32 dém -51.78 dB -11.78 dB
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Spectrum Emission Mask
Peak Power -5.48 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -134,360 MHz 1.000 MHz 6.30114 GHz -56.16 deém -50.67 dB -10.67 dB
-134,360 MHz | -89.570MHz | 1.000 MHz | 6.41074 GHz -56.28 dBm | -50.79dB | -10.82 dB
-89.570 MHz 45,790 MHz 1.000 MHz 6.49915 GHz -43.81 dBm -38.32 dB -18.31 dB
-45.790 MHz -44.790 MHz 1.000 MHz 6.49923 GHz -43.73 dBm -38.25 dB -18.65 dB
44,790 MHz 45.790 MHz 1.000 MHz 6.59077 GHz -43.49 dBm -38.01dB -18.41 dB
45.790 MHz 89.570 MHz 1.000 MHz 6.59085 GHz -43.36 dBm -37.87 dB -17.86 dB
89.570 MHz 134,360 MHz 1.000 MHz 6.67918 GHz -57.09 dém 51.61dB -11.65dB
134,360 MHz 200.000 MHz 1.000 MHz 6.68106 GHz -56.85 dém -51.37 dB -11.37 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.38 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -135.210 MHz 1.000 MHz 6.48725 GHz -55.01 dBm -50.63 dB -10.63 dB
-135210MHz | -90.140MHz | 1,000 MHz | 6.48985 GHz -55.22 dém | 50.84dB  -10.85dB
-90.140 MHz -46,070 MHz 1.000 MHz 6.57891 GHz -43.61 dBm -39.22 dB -19.22 dB
46,070 MHz -45.070 MHz 1.000 MHz 6.57895 GHz -43.79 dBm -39.41 dB -19.81 dB
45.070 MHz 46.070 MHz 1.000 MHz 6.67105 GHz -42.92 dBm -38.54 dB -18.94 dB
46.070 MHz 90.140 MHz 1.000 MHz 6.67125 GHz -42.70 dBm -38.32dB -18.28 dB
90,140 MHz 135.210 MHz 1.000 MHz 6.75991 GHz -56.18 dém 51.79 dB -11.87 db
135.210 MHz 200.000 MHz 1.000 MHz 6.76135 GHz -56.13 dém -51.75 dB -11.75 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.21dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -133.490 MHz 1.000 MHz 6.48717 GHz -56.17 dBm -50.96 dB -10.96 dB
-133.490 MHz | -88.990MHz | 1,000 MHz | 6.49209 GHz -56.31 ddm | 51.10dB  -11.26dB
-88.990 MHz -45.500 MHz 1.000 MHz 6.57944 GHz -42.70 dBm -37.49 dB -17.48 dB
-45.500 MHz 44,500 MHz 1.000 MHz 6.57952 GHz -43.59 dBm -38.37 dB -18.77 dB
44.500 MHz 45.500 MHz 1.000 MHz 6.67048 GHz -42.83 dBm -37.62dB -18.02 dB
45.500 MHz 988.990 MHz 1.000 MHz 6.67060 GHz -41.89 dBm -36.68 dB -16.66 dB
988.990 MHz 133,490 MHz 1.000 MHz 6.75847 GHz -57.30 dém -52.09 dB -12.00 dB
133,490 MHz 200.000 MHz 1.000 MHz 6.76159 GHz -57.19 dgm -51.98 dB -11.98 dB
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Spectrum o
Ref Level 15.00 dBm Offset 25.43 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.51 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -130,920 MHz 1.000 MHz 6.57354 GHz -55.23 dBm -50.72 dB -10.72 dB
-130.920 MHz | -87.280MHz | 1,000 MHz | 6.57434 GHz -55.41 ddm | 50.90dB -10.97 dB
-87.280 MHz 44,640 MHz 1.000 MHz 6.66030 GHz -40.58 dBm -36.07 dB -16.06 dB
44,640 MHz -43.640 MHz 1.000 MHz 6.66038 GHz -40.94 dBm -36.44 dB -16.84 dB
43.640 MHz 44.640 MHz 1.000 MHz 6.74962 GHz -40.46 dBm -35.95dB -16.35 dB
44,640 MHz 87.280 MHz 1.000 MHz 6.74966 GHz -40.51 dBm -36.00 dB -16.00 dB
87.280 MHz 130.920 MHz 1.000 MHz 6.83578 GHz -56.43 dém -51.93 dB -11.96 dB
130.920 MHz 200.000 MHz 1.000 MHz 6.83670 GHz -56.34 dBm -51.84 dB -11.84 dB
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Count 100/100
[® 1Rm View
10 dbifait Gheck PARS
p<200
0 dBm
-10 dBm | ‘I
-20 dBf
" ] |
-30 d =
m el L“-_\
-40 dBm — / \ -
-50 dBm
T — |
“60 dBm
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.13 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,060 MHz 1.000 MHz 6.57168 GHz -56.29 dBm 51.17 dB -11.17 dB
-132,060 MHz | -88.040MHz | 1,000 MHz | 6.57308 GHz -56.51 ddm | 51.38dB  -11.42dB
-88.040 MHz -45.020 MHz 1.000 MHz 6.65992 GHz -41.94 dBm -36.81 dB -16.80 dB
-45.020 MHz 44,020 MHz 1.000 MHz 6.66000 GHz -42.37 dBm -37.25 dB -17.65 dB
44,020 MHz 45.020 MHz 1.000 MHz 6.75000 GHz -41.89 dBm -36.76 dB -17.16 dB
45.020 MHz 988.040 MHz 1.000 MHz 6.75008 GHz -41.31 dBm -36.18 dB -16.17 dB
988.040 MHz 132.060 MHz 1.000 MHz 6.83696 GHz -57.26 dém 52.14 dB -12.17 dB
132,060 MHz 200.000 MHz 1.000 MHz 6.85749 GHz -57.06 dém -51.93 dB -11.93 dB
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Ref Level 15.00 dBm  Offset 25.60 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -5.09 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -134.640 MHz 1.000 MHz 6.64962 GHz -55.59 dBm -50.50 dB -10.50 dB
-134.640 MHz | -89.760MHz 1,000 MHz | 6.65038 GHz -55.68 dam | 50.59dB -10.60 dB
-89.760 MHz -45,880 MHz 1.000 MHz 6.73910 GHz -42.85 dBm -37.76 dB -17.76 dB
45,880 MHz 44,880 MHz 1.000 MHz 6.73914 GHz -43.56 dBm -38.47 dB -18.87 dB
44.880 MHz 45.880 MHz 1.000 MHz 6.83086 GHz -43.38 dBm -38.29dB -18.69 dB
45.880 MHz 89.760 MHz 1.000 MHz 6.83126 GHz -43.56 dBm -38.47 dB -18.40 dB
89.760 MHz 134,640 MHz 1.000 MHz 6.91958 GHz -56.96 dBm -51.87 dB -11.80 dB
134,640 MHz 200.000 MHz 1.000 MHz 6.92006 GHz -56.79 dém -51.70 dB -11.70 dB
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Ref Level 15.00 dBm  Offset 25.39 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -5.85 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -134,930 MHz 1.000 MHz 6.64745 GHz -56.45 dBm -50.60 dB -10.60 dB
-134.930 MHz | -89.950MHz | 1,000 MHz | 6.65021 GHz -56.58 dam | 50.73dB -10.77 dB
-89.950 MHz -45.980 MHz 1.000 MHz 6.73900 GHz -44.27 dBm -38.42 dB -18.42 dB
-45.980 MHz 44,980 MHz 1.000 MHz 6.73904 GHz -44.44 dBm -38.50 dB -18.99 dB
44.980 MHz 45.980 MHz 1.000 MHz 6.83096 GHz -44.48 dBm -38.62 dB -19.02 dB
45.980 MHz 89.950 MHz 1.000 MHz 6.83112 GHz -44.53 dBm -38.67 dB -18.65 dB
89.950 MHz 134,930 MHz 1.000 MHz 6.91983 GHz -57.57 dgm S51.72 dB -11.74 dB
134,930 MHz 200.000 MHz 1.000 MHz 6.92003 GHz -57.39 dém -51.53 dB -11.53 dB
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Ref Level 15.00 dBm  Offset 25.79 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
0 dBm
-10 dBm j 1
-20 dBf
" J [
-30 dBm
-40 dBm / \
-50 dBm
|
-60 dBm
-70 dBm
-80 dBm
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.70 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -134.070 MHz 1.000 MHz 6.73035 GHz -54.64 dBm -49.94 dB -9.94 dB
-134,070 MHz -89,380 MHz 1.000 MHz 6.73095 GHz -54.73 dBm -50.03 dB -10.04 dB
-89.380 MHz -45.690 MHz 1.000 MHz 6.81925 GHz -42.15 dBm -37.45 dB -17.44 dB
-45.650 MHz 44,650 MHz 1.000 MHz 6.81933 GHz -42.61 dBm -37.81dB -18.31 dB
44,690 MHz 45.690 MHz 1.000 MHz 6.91067 GHz -42.83 dBm -38.13dB -18.53 dB
45.690 MHz 89,380 MHz 1.000 MHz 6.91075 GHz -42.33 dBm -37.64 dB -17.63 dB
989,380 MHz 134.070 MHz 1.000 MHz 6.99885 GHz -56.45 dém 51.75dB -11.81de
134,070 MHz 200.000 MHz 1.000 MHz 7.00021 GHz -56.83 dém -52.13 dB -12.13 dB
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Ref Level 15.00 dBm  Offset 25.81 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.70 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -131,490 MHz 1.000 MHz 6.73101 GHz -55.42 dBm -50.72 dB -10.72 dB
-131.490 MHz -87.660 MHz 1.000 MHz 6.73385 GHz -55.49 dBm -50.80 dB -10.89 dB
-87.660 MHz 44,830 MHz 1.000 MHz 6.81999 GHz -40.57 dBm -35.88 dB -15.84 dB
-44,830 MHz -43,830 MHz 1.000 MHz 6.82019 GHz -41.00 dBm -36.31 dB -16.71 dB
43.830 MHz 44.830 MHz 1.000 MHz 6.90981 GHz -41.23 dBm -36.54 dB -16.94 dB
44.830 MHz 87.660 MHz 1.000 MHz 6.90989 GHz -40.29 dBm -35.69dB -15.68 dB
87.660 MHz 131,490 MHz 1.000 MHz 6.99607 GHz -57.13 dém 52.43 dB -12.55 dB
131,490 MHz 200.000 MHz 1.000 MHz 6.99895 GHz -58.21 dém -53.51 dB -13.52 dB
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Ref Level 15.00 dBm  Offset 25.99 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.91 dBm RBW 1.000 MHz
Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -130,070 MHz 1.000 MHz 6.81363 GHz -53.66 dBm -48.75 dB -8.75 dB
-130.070 MHz -86.710 MHz 1.000 MHz 6.81511 GHz -53.73 dBm -48.82 dB -8.87 dB
-86.710 MHz 44,360 MHz 1.000 MHz 6.90050 GHz -40.00 dBm -35.00 dB -15.06 dB
44,360 MHz -43.360 MHz 1.000 MHz 6.90066 GHz -40.03 dBm -35.12 dB -15.52 dB
43.360 MHz 44,360 MHz 1.000 MHz 6.98934 GHz -40.58 dBm -35.67 dB -16.07 dB
44,360 MHz 86.710 MHz 1.000 MHz 6.98970 GHz -38.35 dBm -3343dB -13.37 dB
86.710 MHz 130.070 MHz 1.000 MHz 7.07469 GHz -56.58 dém 51.67 dB -11.77 dB
130.070 MHz 200.000 MHz 1.000 MHz 7.07577 GHz -56.55 dBm -51.64 dB -11.64 dB
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CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.24 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -130.640 MHz 1.000 MHz 6.80934 GHz -55.02 dBm -49.78 dB -9.78 dB
-130.640 MHz -87.090 MHz 1.000 MHz 6.81454 GHz -55.16 dBm -49.92 dB -9.97 dB
-87.090 MHz 44,550 MHz 1.000 MHz 6.90043 GHz -40.52 dBm -35.20 dB -15.28 dB
44,550 MHz 43,550 MHz 1.000 MHz 6.90047 GHz -40.58 dBm -35.34 dB -15.74 dB
43.550 MHz 44.550 MHz 1.000 MHz 6.98953 GHz -41.24 dBm -36.00 dB -16.40 dB
44.550 MHz 87.090 MHz 1.000 MHz 6.98973 GHz -39.25 dam -34.01dB -13.98 dB
87.090 MHz 130.640 MHz 1.000 MHz 7.07558 GHz -58.48 dém 53.24 dB -13.26 dB
130,640 MHz 200.000 MHz 1.000 MHz 7.07698 GHz -58.30 dBm -52.06 dB -13.06 dB
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Ref Level 15.00 dBm  Offset 26.14 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.32 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -132,630 MHz 1.000 MHz 6.89231 GHz -52.31 dBm -49.00 dB -9.00 dB
-132,630 MHz | -88.420MHz | 1,000 MHz | 6.89259 GHz -52.32 dém | -49.00dB -9.06 dB
-88.420 MHz -45.210 MHz 1.000 MHz 6.97937 GHz -40.89 dBm -37.57 dB -17.49 dB
-45.210 MHz 44,210 MHz 1.000 MHz 6.97981 GHz -41.62 dBm -38.30 dB -18.70 dB
44.210 MHz 45.210 MHz 1.000 MHz 7.07019 GHz -40.43 dBm -37.11dB -17.51de
45.210 MHz 988,420 MHz 1.000 MHz 7.07047 GHz -40.68 dBm -37.36 dB -17.31de
88,420 MHz 132,630 MHz 1.000 MHz 7.15757 GHz -55.47 dém 52.16 dB -12.17 dB
132,630 MHz 200.000 MHz 1.000 MHz 7.15861 GHz -55.29 dém -51.97 dB -11.97 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.50 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-200.000 MHz | -132,920 MHz 1.000 MHz 6.88538 GHz -55.01 dBm -51.50 dB -11.50 dB
-132,920MHz | -88.610MHz | 1,000 MHz | 6.89234 GHz -55.19 dam | 5168dB  -11.75dB
-88.610 MHz -45.310 MHz 1.000 MHz 6.97967 GHz -41.91 dBm -38.41 dB -18.41 dB
-45.310 MHz 44,310 MHz 1.000 MHz 6.97971 GHz -42.24 dBm -38.74 dB -19.14 dB
44.310 MHz 45.310 MHz 1.000 MHz 7.07029 GHz -41.08 dBm -37.58 dB -17.98 dB
45.310 MHz 988.610 MHz 1.000 MHz 7.0704S GHz -39.90 dBm -36.39 dB -16.37 dB
88.610 MHz 132,920 MHz 1.000 MHz 7.15782 GHz -58.99 dém -55.49 dB -15.52 dB
132,920 MHz 200.000 MHz 1.000 MHz 7.15806 GHz -58.92 dBm -55.42 dB -15.42 dB

il J [T

Date: 14 AUG.2024 07:23:52

Sporton International Inc. (Kunshan) Page Number : A206 of A213
TEL : +86-512-57900158

FCC ID: O57TB321FU



SPORTON LAB.

FCC RF Test Report

Report No. : FR473104E

11BE160MIMO_Ant0_6025

Sp

rum

&

Ref Level 15.00 dBm
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Span 800.0 MHz

Spectrum Emission Mask

Peak Power -0.67 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -257.840 MHz 2.000 MHz 5.76264 GHz -45.10 dém -44.43 dB 443 dB
-257.840 MHz | -171,890MHz | 2.000 MHz | 5.76720 GHz -45.61 dBm | -44.94 dB -4.94 dB
-171.890 MHz -86.950 MHz 2.000 MHz 5.89590 GHz -37.66 dBm -37.20 dB -13.23 dB
-86.950 MHz -85.950 MHz 2.000 MHz 5.93809 GHz -34.90 dBm -34.23 dB -15.06 dB
85.950 MHz 86.950 MHz 2.000 MHz 6.11191 GHz -36.13 dBm -35.46 dB -16.20 dB
986.950 MHz 171.890 MHz 2,000 MHz 6.19685 GHz -42.42 dBm -41.74 dB -13.75 dB
171.890 MHz 257.840 MHz 2,000 MHz 6.28256 GHz -48.27 dém -47.60 dB -7.64 dB
257.840 MHz 400.000 MHz 2.000 MHz 6.28392 GHz -48.10 dém -47 .43 dB -7.43 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.01dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -257.840 MHz 2,000 MHz 5.76128 GHz -48.73 dBm -47.73 dB -7.73dB
-257.840 MHz | -171.890MHz | 2,000 MHz | 5.76736 GHz -49.12 ddm | -48.12dB | -8.15 dB
-171.890 MHz -86.950 MHz 2,000 MHz 5.93793 GHz -36.31 dBm -35.30 dB -15.29 dB
-86.950 MHz -85.950 MHz 2,000 MHz 5.93809 GHz -36.24 dBm -35.23 dB -16.06 dB
85.950 MHz 86.950 MHz 2.000 MHz 6.11191 GHz -37.08 dBm -36.07 dB -16.91 dB
986.950 MHz 171.890 MHz 2,000 MHz 6.19677 GHz -45.20 dBm -44.19 dB -16.21 dB
171.890 MHz 257.840 MHz 2,000 MHz 6.28040 GHz -52.67 dém -51.66 dB -12.00 dB
257.840 MHz 400.000 MHz 2.000 MHz 6.30344 GHz -52.73 dém 51.72 dB -11.72 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.73 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -260.130 MHz 2,000 MHz 5.92035 GHz -48.27 dBm -46.54 dB -6.54 dB
-260.130 MHz | -173.420MHz | 2,000 MHz | 5.92507 GHz -48.59 dam | -46.86 dB | -6.89 dB
-173.420 MHz -87.710 MHz 2,000 MHz 6.01242 GHz -44.61 dBm -42.88 dB -14.96 dB
-87.710 MHz -86.710 MHz 2,000 MHz 6.09733 GHz -38.52 dBm -36.80 dB -17.63 dB
86.710 MHz 87.710 MHz 2.000 MHz 6.27267 GHz -38.77 dBm -37.04 dB -17.87 db
87.710 MHz 173.420 MHz 2,000 MHz 6.35662 GHz -44.50 dBm -42.78 dB -14.94 dB
173,420 MHz 260.130 MHz 2,000 MHz 6.44501 GHz -52.29 dém -50.57 dB -10.59 dB
260.130 MHz 400.000 MHz 2.000 MHz 6.44837 GHz -52.20 dém -50.48 dB -10.48 dB
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Spectrum Emission Mask
Peak Power -1.82 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -262.980 MHz 2.000 MHz 5.01062 GHz -50.37 dém -48.55 dB -8.55 dB
-262.980 MHz | -175.320 MHz | 2.000 MHz | 5.92342 GHz -50.36 dBm | -48.54 dB | -8.73 dB
-175.320 MHz -88.660 MHz 2.000 MHz 6.00988 GHz -46.35 dBm -44.54 dB -16.56 dB
-88.660 MHz -87.660 MHz 2.000 MHz 6.09638 GHz -40.07 dBm -38.25 dB -19.09 dB
87.660 MHz 98.660 MHz 2.000 MHz 6.27362 GHz -40.64 dBm -38.82dB -19.66 dB
98.660 MHz 175.320 MHz 2,000 MHz 6.35924 GHz -46.77 dBm -44.95 dB -17.05 dB
175.320 MHz 262,980 MHz 2,000 MHz 6.44770 GHz -54.13 dgém 52.31 dB -12.35 dB
262,980 MHz 400.000 MHz 2.000 MHz 6.44826 GHz -54.06 dBm -52.24 dB -12.24 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.58 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -264.120 MHz 2,000 MHz 6.07700 GHz -46.00 dBm -44.42 dB -4.42 dB
-264.120 MHz | -176.080 MHz | 2,000 MHz | 6.08204 GHz -46.16 dam | -44.58 dB | -4.74 dB
-176.080 MHz -89.040 MHz 2,000 MHz 6.18776 GHz -44.21 dBm -42.63 dB -16.36 dB
-89.040 MHz -88.040 MHz 2,000 MHz 6.25600 GHz -39.54 dBm -37.96 dB -18.79 dB
88.040 MHz 89.040 MHz 2.000 MHz 6.43400 GHz -39.96 dBm -38.38 dB -19.21 dB
89.040 MHz 176.080 MHz 2,000 MHz 6.52056 GHz -43.13 d&m -41.55dB -13.60 dB
176.080 MHz 264,120 MHz 2,000 MHz 6.60876 GHz -48.91 dém -47.33 dB -7.38 dB
264,120 MHz 400.000 MHz 2.000 MHz 6.60988 GHz -49.02 dém -47 .44 dB -7 .44 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.67 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -259,550 MHz 2,000 MHz 6.07933 GHz -50.25 dBm -48.59 dB -8.59 dB
-259.550 MHz | -173.030MHz | 2,000 MHz | 6.08549 GHz -50.51 ddm | -48.84 dB | -8.85 dB
-173.030 MHz -87.520 MHz 2,000 MHz 6.25720 GHz -38.90 dBm -37.23dB -17.20 dB
-87.520 MHz -86.520 MHz 2,000 MHz 6.25752 GHz -38.72 dBm -37.05 dB -17.88 dB
86.520 MHz 87.520 MHz 2.000 MHz 6.43248 GHz -39.03 dBm -37.36 dB -18.20 dB
87.520 MHz 173.030 MHz 2,000 MHz 6.43256 GHz -39.11 dBm -37.44 dB -17.44 dB
173.030 MHz 259.550 MHz 2,000 MHz 6.60435 GHz -54.36 dBm -52.69 dB -12.72 db
259.550 MHz 400.000 MHz 2.000 MHz 6.60467 GHz -54.26 dBm -52.59 dB -12.59 dB
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11BE160MIMO_Ant0_6505
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Peak Power -2.47 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -264.690 MHz 2,000 MHz 6.23291 GHz -47.70 dBm -45.23 dB -5.23 dB
-264.690 MHz | -176.460 MHz | 2,000 MHz | 6.24059 GHz -47.68 dam | -45.21dB | -5.25 dB
-176.460 MHz -89.230 MHz 2,000 MHz 6.32962 GHz -47.30 dBm -44.83 dB -16.93 dB
-89.230 MHz -88.230 MHz 2,000 MHz 6.41581 GHz -41.20 dBm -38.73 dB -19.56 dB
988.230 MHz 89.230 MHz 2.000 MHz 6.59419 GHz -41.22 dBm -38.75dB -19.58 dB
89.230 MHz 176.460 MHz 2,000 MHz 6.66333 GHz -42.22 dBm -39.74 dB -1341dB
176.460 MHz 264,690 MHz 2,000 MHz 6.76901 GHz -50.26 dém -47.79 dB -7.88 db
264,690 MHz 400.000 MHz 2.000 MHz 6.77141 GHz -50.41 dgm -47.94 dB -7.94 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.99 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -256.700 MHz 2,000 MHz 6.23058 GHz -50.72 dBm -48.73 dB -8.73dB
-256,700 MHz | -171,130MHz | 2,000 MHz | 6.24842 GHz -51.07 d@m | -49.08 dB | -9.09 dB
-171.130 MHz -86.570 MHz 2,000 MHz 6.41839 GHz -36.94 dBm -34.95 dB -14.94 dB
-86.570 MHz -85.570 MHz 2,000 MHz 6.41847 GHz -36.84 dBm -34.85 dB -15.68 dB
85.570 MHz 86.570 MHz 2.000 MHz 6.59153 GHz -38.01 dBm -36.02 dB -16.85 dB
86.570 MHz 171.130 MHz 2,000 MHz 6.59161 GHz -38.23 dBm -36.24 dB -16.24 dB
171.130 MHz 256,700 MHz 2,000 MHz 6.76118 GHz -54.37 dém -52.38 dB -12.45 dB
256.700 MHz 400.000 MHz 2.000 MHz 6.76622 GHz -54.35 dém -52.36 dB -12.36 dB
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11BE160MIMO_Ant0_6665
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Peak Power -1.13 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -259,550 MHz 2,000 MHz 6.40325 GHz -43.34 dBm -42.21dB -2.21dB
-259.550 MHz | -173.030MHz | 2,000 MHz | 6.40549 GHz -43.73 ddm | -42.60dB -2.61dB
-173.030 MHz -87.520 MHz 2,000 MHz 6.49313 GHz -43.19 dBm -42.07 dB -14.18 dB
-87.520 MHz -86.520 MHz 2,000 MHz 6.57752 GHz -36.48 dBm -35.36 dB -16.19 dB
86.520 MHz 87.520 MHz 2.000 MHz 6.75248 GHz -36.61 dBm -35.48 dB -16.31 dB
87.520 MHz 173.030 MHz 2,000 MHz 6.82342 GHz -38.21 dBm -37.08dB -10.45 dB
173.030 MHz 259.550 MHz 2,000 MHz 6.92419 GHz -45.40 dém -44.27 dB -4.32 dB
259.550 MHz 400.000 MHz 2.000 MHz 6.92587 GHz -45.41 dBm -44.28 dB -4.28 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.81dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -257.270 MHz 2,000 MHz 6.40129 GHz -49.51 dBm -47.70 dB -7.70 dB
-257.270MHz | -171,510MHz | 2,000 MHz | 6.40825 GHz -50.06 dgm -48.25dp | -8.32 dB
-171.510 MHz -86.760 MHz 2,000 MHz 6.57796 GHz -37.54 dBm -35.74 dB -15.71 dB
-86.760 MHz -85.760 MHz 2,000 MHz 6.57828 GHz -37.39 dBm -35.58 dB -16.41 dB
85.760 MHz 86.760 MHz 2.000 MHz 6.75172 GHz -37.89 dBm -36.08 dB -16.92 dB
86.760 MHz 171.510 MHz 2,000 MHz 6.75180 GHz -37.96 dBm -36.15dB -16.15 dB
171.510 MHz 257.270 MHz 2,000 MHz 6.92215 GHz -54.43 dém 52.62 dB -12.64 db
257.270 MHz 400.000 MHz 2.000 MHz 6.02279 GHz -54.30 dém -52.49 dB -12.49 dB
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11BE160MIMO_Ant0_6825
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Spectrum Emission Mask Standard: None
Peak Power -2.29 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -258,980 MHz 2,000 MHz 6.55802 GHz -46.90 dBm -44.61 dB -4.61dB
-258.980 MHz | -172,650MHz | 2,000 MHz | 6.56630 GHz -47.39 ddm | -45.10dB -5.14 dB
-172,650 MHz -87.330 MHz 2,000 MHz 6.73755 GHz -37.65 dBm -35.35 dB -15.34 dB
-87.330 MHz -86.330 MHz 2,000 MHz 6.73771 GHz -37.58 dBm -35.28 dB -16.12 dB
86.330 MHz 87.330 MHz 2.000 MHz 6.91229 GHz -38.56 dBm -36.26 dB -17.10dB
87.330 MHz 172,650 MHz 2,000 MHz 6.98240 GHz -43.45 dBm -41.15dB -14.58 dB
172,650 MHz 258.980 MHz 2,000 MHz 7.06210 GHz -47.00 dém -44.70 dB -7.74 dB
258,980 MHz 400.000 MHz 2.000 MHz 7.08458 GHz -50.19 dém -47.90 dB -7.90 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -257.840 MHz 2,000 MHz 6.56128 GHz -48.65 dBm -46.59 dB -6.59 dB
-257.840 MHz | -171.890MHz | 2,000 MHz | 6.56744 GHz -49.10 ddm | -47.04dB | -7.08 dB
-171.890 MHz -86.950 MHz 2,000 MHz 6.73793 GHz -37.63 dBm -35.57 d -15.56 dB
-86.950 MHz -85.950 MHz 2,000 MHz 6.73809 GHz -37.29 dBm -35.23 dB -16.07 dB
85.950 MHz 86.950 MHz 2.000 MHz 6.91191 GHz -39.45 dBm -37.39dB -18.22 dB
986.950 MHz 171.890 MHz 2,000 MHz 6.91215 GHz -39.31 dBm -37.25dB -17.23dB
171.890 MHz 257.840 MHz 2,000 MHz 7.08192 GHz -54.88 dém -52.82 dB -12.94 db
257.840 MHz 400.000 MHz 2.000 MHz 7.08384 GHz -54.99 dBm -52.93 dB -12.93 dB
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Peak Power -1.46 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -259,550 MHz 2,000 MHz 6.72037 GHz -41.88 dBm -40.42 dB -0.42 dB
-259.550 MHz | -173.030MHz | 2,000 MHz | 6.72557 GHz -42.26 dam | -40.80 dB | -0.82 dB
-173.030 MHz -87.520 MHz 2,000 MHz 6.81289 GHz -41.09 dBm -39.63 dB -11.72dB
-87.520 MHz -86.520 MHz 2,000 MHz 6.89752 GHz -36.33 dBm -34.87 dB -15.71 dB
86.520 MHz 87.520 MHz 2.000 MHz 7.07248 GHz -36.59 dBm -35.13dB -15.97 dB
87.520 MHz 173.030 MHz 2,000 MHz 7.14302 GHz -37.11 d8m -35.65dB -0.05 dB
173.030 MHz 259.550 MHz 2,000 MHz 7.24379 GHz -44.68 dBm -43.22 dB -3.32 dB
259.550 MHz 400.000 MHz 2.000 MHz 7.24547 GHz -44.79 dgm -43.33 dB -3.33 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -257.270 MHz 2,000 MHz 6.71737 GHz -44.97 dBm -43.14 dB -3.14dB
-257.270MHz | -171,510MHz | 2,000 MHz | 6.72809 GHz -45.86 dam | -44.04 dB | -4.09 dB
-171.510 MHz -86.760 MHz 2,000 MHz 6.89812 GHz -36.74 dBm -34.92 dB -14.91 dB
-86.760 MHz -85.760 MHz 2,000 MHz 6.89828 GHz -36.64 dBm -34.81 dB -15.65 dB
85.760 MHz 86.760 MHz 2.000 MHz 7.07172 GHz -37.20 dBm -35.38 dB -16.21 dB
86.760 MHz 171.510 MHz 2,000 MHz 7.14150 GHz -42.64 dBm -40.81 dB -14.23 dB
171.510 MHz 257.270 MHz 2,000 MHz 7.21703 GHz -47.32 dém -45.50 dB -0.03 dB
257.270 MHz 400.000 MHz 2.000 MHz 7.24287 GHz -51.23 dém -40.40 dB -0.40 dB
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<Single RU>
Maximum power spectral density
Test Result
Test Ru Ru Result . EIRP Limit .
Mode Antenna | Freq(MH2) | o 0 | |ndex | [@BmMHZ] | C2" | [dBmMHZ] | [dBmMiz | VeIt
26Tone | RUO -4.65 -3.6 -8.25 <-1.00 PASS
Ant0 5955 52Tone | RU37 -6.05 -3.6 -9.65 <-1.00 PASS
106Tone | RU53 -4.55 -3.6 -8.15 <-1.00 PASS
26Tone | RUO -4.53 -3.6 -8.13 <-1.00 PASS
Ant2 5955 52Tone | RU37 -5.96 -3.6 -9.56 <-1.00 PASS
106Tone | RU53 -4.64 -3.6 -8.24 <-1.00 PASS
26Tone | RUO -1.58 -0.59 -2.17 <-1.00 PASS
total 5955 52Tone | RU37 -2.99 -0.59 -3.58 <-1.00 PASS
106Tone | RU53 -1.58 -0.59 -2.17 <-1.00 PASS
26Tone | RUO -5.25 -3.6 -8.85 <-1.00 PASS
Ant0 6435 52Tone | RU37 -5.51 -3.6 -9.11 <-1.00 PASS
106Tone | RU53 -5.02 -3.6 -8.62 <-1.00 PASS
26Tone | RUO -4.46 -3.4 -7.86 <-1.00 PASS
Ant2 6435 52Tone | RU37 -4.9 -3.4 -8.30 <-1.00 PASS
106Tone | RU53 -5.03 -3.4 -8.43 <-1.00 PASS
26Tone | RUO -1.83 -0.49 -2.32 <-1.00 PASS
total 6435 52Tone | RU37 -2.18 -0.49 -2.67 <-1.00 PASS
106Tone | RU53 -2.01 -0.49 -2.50 <-1.00 PASS
1BE20MIMO 26Tone | RUO -4.47 -3.7 -8.17 <-1.00 PASS
Ant0 6535 52Tone | RU37 -5.36 -3.7 -9.06 <-1.00 PASS
106Tone | RU53 -4.57 -3.7 -8.27 <-1.00 PASS
26Tone | RUO -4.66 -3.5 -8.16 <-1.00 PASS
Ant2 6535 52Tone | RU37 -5.57 -35 -9.07 <-1.00 PASS
106Tone | RU53 -5.34 -3.5 -8.84 <-1.00 PASS
26Tone | RUO -1.55 -0.59 -2.14 <-1.00 PASS
total 6535 52Tone | RU37 -2.45 -0.59 -3.04 <-1.00 PASS
106Tone | RU53 -1.93 -0.59 -2.52 <-1.00 PASS
26Tone | RU8 -5.68 -3.8 -9.48 <-1.00 PASS
Ant0 7095 52Tone | RU40 -5.61 -3.8 -9.41 <-1.00 PASS
106Tone | RU54 -5.09 -3.8 -8.89 <-1.00 PASS
26Tone | RUS8 -4.65 -3.4 -8.05 <-1.00 PASS
Ant2 7095 52Tone | RU40 -4.33 -3.4 -7.73 <-1.00 PASS
106Tone | RU54 -4.75 -3.4 -8.15 <-1.00 PASS
26Tone | RUS8 212 -0.59 271 <-1.00 PASS
total 7095 52Tone | RU40 -1.91 -0.59 -2.50 <-1.00 PASS
106Tone | RU54 -1.01 -0.59 -2.50 <-1.00 PASS
Sporton International Inc. (Kunshan) Page Number : Al of A59
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-23,390 MHz -12,700 MHz 200,000 kHz 6.42227 GHz -55.39 dBm -43.24 dB -23.21dB
-12,700 MHz -11.700 MHz | 200,000 kHz 6.42234 GHz -54.99 dBm -42.84 dB -23.54 dB
11.700 MHz 12,700 MHz | 200.000 kHz 6.44769 GHz -65.29 dBm -53.13dB -33.23 dB
12.700 MHz 23,390 MHz | 200.000 kHz 6.45833 GHz -65.40 dBm -53.24dB -25.20 dB
23.390 MHz 35,020 MHz | 200.000 kHz 6.46985 GHz -65.47 dém 53.32 dB -13.57 db
35.090 MHz 50,000 MHz = 200,000 kHz 6.47226 GHz -65.30 dBm -53.15 dB -13.15dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR473104E

11BE20MIMO_Ant0_6435_106Tone_RU53

Spectrum

=

Ref Level 15.00 dBm
Count 100/100

Offset 25.67 d8

Mode Sweep

heck

-60 dBm

-70 dBm:

-80 dBm

CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.77 dBm

Standard: None

RBW 200.000 kHz

Date: 1.5EP.2024 18:32:13

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50,000 MHz -35.090 MHz | 200.000 kHz 6.30489 GHz -64.78 dém -54.01 dB -14.01 dB
-35.090 MHz 23,390 MHz | 200.000 kHz 6.39994 GHz -65.29 dem -54.52 dB -14.56 dB
-23.390 MHz 12,700 MHz | 200.000 kHz 6.42230 GHz -52.95 dBm -42.18 dB 22.17 dB
-12.700 MHz -11.700 MHz | 200.000 kHz 6.42231 GHz -53.26 dBm -42.49 dB 2259 dB

11.700 MHz 12,700 MHz | 200.000 kHz 6.44769 GHz -64.67 dBm -53.80dB -34.00 dB

12.700 MHz 23,390 MHz | 200.000 kHz 6.45833 GHz -65.13 d&m -54.36 dB -26.40 dB

23.390 MHz 35,020 MHz | 200.000 kHz 6.46999 GHz -65.31 dém -54.54 dB -14.64 db

35.090 MHz 50,000 MHz = 200,000 kHz 6.47250 GHz -64.89 dBm -54.12 dB -14.12 dB
JL ) [T )
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.74 d&

Mode Sweep

@ 1Rm View

heck

-70 dBm:

-80 dBm

CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.03 dBm

Standard: None

RBW 200.000 kHz

Date: 1.SEP.2024 18:28:12

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz -35.370 MHz | 200.000 kHz 6.38975 GHz -65.03 dém -55.00 dB -15.00 dB
-35.370 MHz 23,580 MHz | 200.000 kHz 6.39966 GHz -65.34 dém -55.31 dB -15.34 dB
23,580 MHz 12,790 MHz | 200.000 kHz 6.42210 GHz -54.74 dBm -44.72 dB -24.63 dB
-12.790 MHz -11.790MHz | 200.000 kHz 6.42222 GHz -55.06 dBm -45.03 dB 25.13 dB

11.790 MHz 12,790 MHz | 200.000 kHz 6.44778 GHz -65.56 dBm -55.53dB -35.63 dB

12.790 MHz 23.580 MHz = 200.000 kHz 6.45848 GHz -65.40 dBm -55.38 dB -27.45 dB

23.580 MHz 35.370 MHz | 200,000 kHz 6.47036 GHz -65.44 dgm 55.41 dB -1543 dB

35.370 MHz 50,000 MHz = 200,000 kHz 6.47148 GHz -64.91 dBm -54.88 dB -14.88 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR473104E

11BE20MIMO_Ant2_6435_52Tone_RU37

Spectrum o
Ref Level 15.00 dBm  Offset 25.74 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
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et
-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.54 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -35.370 MHz 200,000 kHz 6.39571 GHz -64.95 dBm -53.41dB -13.41dB
-35.370 MHz -23,580 MHz | 200,000 kHz 6.39966 GHz -65.11 dBm -53.57 dB -13.60 dB
-23.580 MHz -12,790 MHz | 200,000 kHz 6.42220 GHz -54.68 dBm -43.14 dB -23.14 dB
-12,750 MHz -11.790 MHz | 200,000 kHz 6.42222 GHz -55.57 dBm -44.03 dB -24.13 dB
11.790 MHz 12,790 MHz | 200.000 kHz 6.44778 GHz -65.21 dBm 5367 dB -33.77 dB
12.790 MHz 23.580 MHz = 200.000 kHz 6.45840 GHz -65.28 dBm -53.74 dB -25.87 dB
23.580 MHz 35.370 MHz | 200,000 kHz 6.47025 GHz -65.43 dém -52.89 dB -14.01 dB
35.370 MHz 50,000 MHz = 200,000 kHz 6.47508 GHz -65.14 dém -52.60 dB -13.60 dB
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Count 100/100

Ref Level 15.00 dBm
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Mode Sweep
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CF 6.435 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -10.77 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -35.370 MHz 200,000 kHz 6.38914 GHz -64.73 dBm -53.96 dB -13.96 dB
-35.370 MHz -23,580 MHz | 200,000 kHz 6.39981 GHz -64.89 dBm 54.12 dB -14.30 dB
-23.580 MHz -12,790 MHz | 200,000 kHz 6.42219 GHz -53.80 dBm -43.03 dB -23.01dB
-12,750 MHz -11.790 MHz | 200,000 kHz 6.42222 GHz -53.86 dBm -43.00 dB -23.19 dB
11.790 MHz 12,790 MHz | 200.000 kHz 6.44778 GHz -64.39 dBm 53.63dB -33.73 dB
12.790 MHz 23.580 MHz = 200.000 kHz 6.45854 GHz -64.91 dBm -54.14 dB -26.18 dB
23.580 MHz 35.370 MHz | 200,000 kHz ©6.47016 GHz -65.10 dém 54.33 dB -14.55 dB
35.370 MHz 50,000 MHz = 200,000 kHz 6.47140 GHz -64.85 dém -54.09 dB -14.09 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR473104E

11BE20MIMO_Ant0_6535_26Tone_RUO

Spectrum

=

Date: 1.SEP.2024 18:35:27

Ref Level 15.00 dBm  Offset 25.732 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -35.010 MHz 200,000 kHz 6.49173 GHz -65.02 dBm -54.60 dB -14.60 dB
-35.010 MHz -23.340 MHz | 200,000 kHz 6.50042 GHz -65.18 dBm -54.76 dB -15.20 dB
-23.340 MHz -12,670 MHz | 200,000 kHz 6.52226 GHz -54.64 dBm -44.23 dB -24.17 dB
-12,670 MHz -11.670 MHz | 200,000 kHz 6.52233 GHz -55.02 dBm -44.60 dB -24.70 dB
11,670 MHz 12,670 MHz | 200.000 kHz 6.54767 GHz -65.55 dBm -55.14 dB -35.24 dB
12,670 MHz 23,390 MHz | 200.000 kHz 6.55832 GHz -65.24 dBm -54.83dB -26.85 dB
23.340 MHz 35.010 MHz | 200.000 kHz 6.56999 GHz -65.53 dém 55.11 dB -15.14 dB
35.010 MHz 50,000 MHz = 200,000 kHz 6.57292 GHz -65.17 dém -54.76 dB -14.76 dB
J{ J AR e
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Spectrum

Date: 1.SEP.2024 18:38:58

Ref Level 15.00 dBm  Offset 25.732 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -35.010 MHz 200,000 kHz 6.48772 GHz -65.00 dBm -53.13dB -13.13dB
-35.010 MHz -23.340 MHz | 200,000 kHz 6.50015 GHz -65.21 dBm -53.3¢ dB -13.50 dB
-23.340 MHz -12,670 MHz | 200,000 kHz 6.52232 GHz -54.23 dBm -42.36 dB -22.35 dB
-12,670 MHz -11.670 MHz | 200,000 kHz 6.52233 GHz -54.89 dBm -43.02 dB -23.12 dB
11,670 MHz 12,670 MHz | 200.000 kHz 6.54767 GHz -65.38 dBm -5351dB -33.61dB
12,670 MHz 23,390 MHz | 200.000 kHz 6.55832 GHz -65.42 dBm -53.55dB -25.56 dB
23.340 MHz 35.010 MHz | 200.000 kHz 6.56986 GHz -65.55 dém -53.68 dB -13.84 db
35.010 MHz 50,000 MHz = 200,000 kHz 6.57324 GHz -65.24 dBm -53.37 dB -13.37 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR473104E

11BE20MIMO_Ant0_6535_106Tone_RU53

Spectrum
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Ref Level 15.00 dBm
Count 100/100

Offset 25.72 de

Mode Sweep

heck PEES

-70 dBm

-80 dBm

CF 6.535 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.93 dBm
Range Low |

Standard: None

RBW 200.000 kHz

JL

Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50,000 MHz -35.010 MHz | 200.000 kHz 6.487682 GHz -64.53 dém -53.61 dB -1361dB
-35.010 MHz 23,340 MHz | 200.000 kHz 6.50014 GHz -64.91 dem -53.99 dB -14.14 dB
-23.340 MHz 12,670 MHz | 200.000 kHz 6.52233 GHz -53.23 dBm -42.31 dB -22.30 dB
-12,670 MHz -11,670MHz | 200.000 kHz 6.52233 GHz -53.56 dBm -42.63 dB 2273 dB
11,670 MHz 12,670 MHz | 200.000 kHz 6.54767 GHz -64.54 dBm -5361dB -33.71dB
12,670 MHz 23,390 MHz | 200.000 kHz 6.55823 GHz -64.93 dBm -54.01dB -26.00 dB
23.340 MHz 35.010 MHz | 200.000 kHz 6.56993 GHz -65.05 dém 54.12 dB -14.21 dB
35.010 MHz 50,000 MHz = 200,000 kHz 6.57221 GHz -64.76 dém -52.83 dB -13.83 dB

G e
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Spectrum o
Ref Level 15.00 dBm  Offset 25.64 dB Mode Sweep
Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -10.57 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -35.240 MHz 200,000 kHz 6.49542 GHz -65.31 dBm 54.74 dB -14.74 dB
-35.240 MHz -23.490 MHz | 200,000 kHz 6.49979 GHz -65.67 dBm -55.10 dB -15.13 dB
23,490 MHz -12,750 MHz | 200,000 kHz 6.52224 GHz -55.07 dBm -44.50 dB -24.50 dB
-12,750 MHz -11.750 MHz | 200,000 kHz 6.52226 GHz -55.64 dBém -45.07 dB -25.17 dB
11.750 MHz 12,750 MHz | 200.000 kHz 6.54774 GHz -65.93 dBm -55.36 dB -35.46 dB
12.750 MHz 23,490 MHz | 200.000 kHz 6.55837 GHz -65.63 dBm -55.06 dB -27.15dB
23.490 MHz 35,240 MHz | 200.000 kHz 6.56982 GHz -65.24 dém -54.67 dB -15.10 dB
35.240 MHz 50,000 MHz = 200,000 kHz 6.57434 GHz -65.22 dBm -54.65 dB -14.65 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR473104E

11BE20MIMO_Ant2_6535_52Tone_RU37

Spectrum
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Ref Level 15.00 dBm
Count 100/100

Offset 25.64 d8

Mode Sweep

heck

-70 dBm

-80 dBm

CF 6.535 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.88 dBm

Standard: None

RBW 200.000 kHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -35.240 MHz | 200.000 kHz 6.40653 GHz -65.30 deém -53.42 dB -13.42 dB
-35.240 MHz 23,490 MHz | 200.000 kHz 6.49994 GHz -65.67 dBm -53.78 dB -13.96 dB
-23.490 MHz 12,750 MHz | 200.000 kHz 6.52224 GHz -55.10 dBm -43.22 dB 2321 dB
-12.750 MHz -11.750MHz | 200.000 kHz 6.52226 GHz -55.52 dBm -43.64 dB 23.74 dB

11.750 MHz 12,750 MHz | 200.000 kHz 6.54774 GHz -65.40 dBm -53.52dB -33.62 dB
12.750 MHz 23,490 MHz | 200.000 kHz 6.55835 GHz -65.45 dBm -53.57 dB -25.68 dB
23.490 MHz 35,240 MHz | 200.000 kHz 6.57020 GHz -65.51 dém 53.63 dB -13.68 dB
35.240 MHz 50,000 MHz = 200,000 kHz 6.57913 GHz -65.08 dBm -53.19 dB -13.19 dB
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Ref Level 15.00 dBm  Offset 25.64 dB Mode Sweep
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.62 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -35.240 MHz 200,000 kHz 6.48686 GHz -65.03 dBm -53.41dB -13.41dB
-35.240 MHz -23.490 MHz | 200,000 kHz 6.49986 GHz -65.38 dBm -53.76 dB -13.86 dB
23,490 MHz -12,750 MHz | 200,000 kHz 6.52223 GHz -54.32 dBm -42.70 dB -22.68 dB
-12,750 MHz -11.750 MHz | 200,000 kHz 6.52226 GHz -54.81 dBm -43.19 dB -23.20 dB
11.750 MHz 12,750 MHz | 200.000 kHz 6.54774 GHz -64.97 dBm -53.35dB -33.45 dB
12.750 MHz 23,490 MHz | 200.000 kHz 6.55834 GHz -65.26 dBm -53.64dB -25.76 dB
23.490 MHz 35,240 MHz | 200.000 kHz 6.57012 GHz -65.31 dém -52.69 dB -13.80 dB
35.240 MHz 50,000 MHz = 200,000 kHz 6.57610 GHz -65.07 dém -52.45 dB -13.45 dB
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Ref Level 15.00 dBm
Count 100/100
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Mode Sweep
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.20 dBm

Standard: None

RBW 200.000 kHz

Date: 1.SEP.2024 18:52:53

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 34,880 MHz | 200.000 kHz 7.05363 GHz -66.94 dém -56.74 dB -16.74 dB
34,880 MHz -23.250 MHz | 200.000 kHz 7.06032 GHz -67.37 dém -57.16 dB -17.37 dB
23,250 MHz 12,630 MHz | 200.000 kHz 7.07179 GHz -67.61 dBm -57.40 dB -20.43 dB
-12,630 MHz -11,630 MHz | 200.000 kHz 7.08237 GHz -67.63 dBm 57.42 dB -37.52 dB

11,630 MHz 12,630 MHz | 200.000 kHz 7.10763 GHz -54.49 dBm -44.28 dB -24.38 dB

12,630 MHz 23.250 MHz | 200.000 kHz 7.10772 GHz -53.79 dBm -43.59 dB -23.52 dB

23.250 MHz 34,880 MHz 200,000 kHz 7.12974 GHz -68.63 dém -58.42 dB -18.57 db

34.880 MHz 50,000 MHz = 200,000 kHz 7.13932 GHz -68.37 dém 58.17 dB -18.17 dB
JL ) [T )
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Ref Level 15.00 dBm
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Mode Sweep
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.11 dBm

Standard: None

RBW 200.000 kHz

Date: 1.SEP.2024 19:00:04

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 34,880 MHz | 200.000 kHz 7.04988 GHz -66.90 deém -54.79 dB -14.79 dB
34,880 MHz -23.250 MHz | 200.000 kHz 7.06035 GHz -67.42 dém -55.31 dB -15.55 dB
23,250 MHz 12,630 MHz | 200.000 kHz 7.07182 GHz -66.92 dBm -54.81 dB -26.96 dB
-12,630 MHz -11,630 MHz | 200.000 kHz 7.08237 GHz -67.04 dBm -54.93 dB -35.03 dB

11,630 MHz 12,630 MHz | 200.000 kHz 7.10763 GHz -55.52 dBm -43.41 dB -23.51 dB

12,630 MHz 23.250 MHz | 200.000 kHz 7.10766 GHz -54.45 dBm -42.33dB -22.32 dB

23.250 MHz 34,880 MHz 200,000 kHz 7.12976 GHz -68.34 dBm -56.23 dB -16.36 dB

34.880 MHz 50,000 MHz = 200,000 kHz 7.13268 GHz -68.28 dém -56.17 dB -16.17 dB
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